Difference between revisions of "PP Shredder Pro"

(Page créée avec « {{Tuto Details |Description=<translate>This tutorial documents the build process of Precious Plastic Pro Shredder, as supplied by Citizen Scientific for the North American... »)
 
Line 15: Line 15:
 
{{Materials}}
 
{{Materials}}
 
{{Tuto Step
 
{{Tuto Step
|Step_Title=<translate></translate>
+
|Step_Title=<translate>Tools</translate>
|Step_Content=<translate></translate>
+
|Step_Content=<translate>Hammer
 +
 
 +
(punch) for knocking out leftover metal slugs
 +
 
 +
Files
 +
 
 +
Mallet
 +
 
 +
Socket wrench( 2x)
 +
 
 +
Tape measure
 +
 
 +
Screwdriver (directing the slide nuts)
 +
 
 +
Marker</translate>
 +
}}
 +
{{Tuto Step
 +
|Step_Title=<translate>Table Parts</translate>
 +
|Step_Content=<translate>Parts Needed:
 +
 
 +
Aluminum Extrusion
 +
{| class="wikitable"
 +
!Profile           
 +
!Length (mm)
 +
!Quantity
 +
|-
 +
|8080
 +
|520
 +
|4
 +
|-
 +
|8080
 +
|600
 +
|4
 +
|-
 +
|8080
 +
|1200
 +
|2
 +
|-
 +
|4080
 +
|520
 +
|1
 +
|-
 +
|4080
 +
|455
 +
|1
 +
|}
 +
{| class="wikitable" xmlns="http://www.w3.org/1999/xhtml" cellspacing="0" cellpadding="0" dir="ltr" border="1"
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;Corner Plates&quot;}" |Corner Plates
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:4}" |4
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;Rectangular Plates&quot;}" |Rectangular Plates
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:4}" |4
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;Brackets&quot;}" |Brackets
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:32}" |32
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;M8 x 20 Bolts&quot;}" |M8 x 20 Bolts
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:72}" |72
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;M8 x 16 Bolts&quot;}" |M8 x 16 Bolts
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:77}" |77
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;Slot Nuts&quot;}" |Slot Nuts
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:149}" |149
 +
|-
 +
| data-sheets-value="{&quot;1&quot;:2,&quot;2&quot;:&quot;Washers&quot;}" |Washers
 +
| data-sheets-value="{&quot;1&quot;:3,&quot;3&quot;:149}" |149
 +
|}
 +
Notse to tyler:
 +
 
 +
only 24 brackets in use?
 +
 
 +
64  M8x16
 +
 
 +
48 M8X20
 +
 
 +
112 washers and nuts</translate>
 
}}
 
}}
 
{{Notes
 
{{Notes
Line 22: Line 98:
 
}}
 
}}
 
{{PageLang
 
{{PageLang
 +
|Language=en
 
|SourceLanguage=none
 
|SourceLanguage=none
 
|IsTranslation=0
 
|IsTranslation=0
|Language=en
 
 
}}
 
}}
 
{{Tuto Status
 
{{Tuto Status
 
|Complete=Draft
 
|Complete=Draft
 
}}
 
}}

Revision as of 22:15, 12 October 2021

Author avatarPPatASU | Last edit 29/11/2021 by PPatASU

No image yet

This tutorial documents the build process of Precious Plastic Pro Shredder, as supplied by Citizen Scientific for the North American context.
Difficulty
Hard
Duration
5 day(s)
Categories
Machines & Tools, Recycling & Upcycling, Robotics
Cost
5000 USD ($)

Materials

Tools

Step 1 - Tools

Hammer

(punch) for knocking out leftover metal slugs

Files

Mallet

Socket wrench( 2x)

Tape measure

Screwdriver (directing the slide nuts)

Marker

Step 2 - Table Parts

Parts Needed:

Aluminum Extrusion

Profile Length (mm) Quantity
8080 520 4
8080 600 4
8080 1200 2
4080 520 1
4080 455 1
Corner Plates 4
Rectangular Plates 4
Brackets 32
M8 x 20 Bolts 72
M8 x 16 Bolts 77
Slot Nuts 149
Washers 149

Notse to tyler:

only 24 brackets in use?

64 M8x16

48 M8X20

112 washers and nuts

Comments

Draft